
Product Overview

Product Parts Diagram

Parts Numbers Ending in ‘RP’ 
And Bolded Are Replaceable 

Length (inches) Width (inches) Height (inches)

Model UPC Description Color

Weight (pounds)
Shipping Dimensions

Visit Us Today Online @ www.gatorframeworks.com

Call Customer Service For Order Information

1-813-221-4191

CO# Description Part Number
1 height adjustment housing GFW30107488NR
2 Height adjustment brake insert GFW30101810RP
3 Steel stand main tubing GFW20203637NR
4 screw M8*T6 S=13 GFW60600102NR
5 Large G knob with M8x22 bolt GFW40406568RP
6 screw for speaker av stand legs M6X52 GFW60300325RP
7 Steel leg tubing GFW20203641NR
8 Speaker AV stand leg brace GFW20104332NR
9 Speaker AV stand rubber feet GFW30101828RP

10 screw M6 GFW60600043NR
11 washer GFW30101803NR
12 screw M6X20 GFW60300307NR
13 washer GFW20104298NR
14 screw M6X50 GFW60300003NR
15 35mm Red rubber ring GFW30107486RP
16 Large inner tubing G logo end cap GFW30107448RP
17 Steel stand leg tubing GFW20203638NR
18 washer for speaker av leg screws GFW60700132RP
19 Steel stand telescoping inner tubing GFW20203636RP
20 brake insert for tripod housing GFW30107490RP
21 Speaker and AV standtripod housing GFW30107489NR
22 Safety pin lanyard GFW40406569RP
23 Height Adjustment Safety Pin GFW20300905RP
24 Small inner tubing G logo end cap GFW30107447RP

GFW-AV-LCD-1
716408532509

41.73 5.71 5.31 TBD

GFW-AV-LCD-1 716408532509 Standard Tripod LCD/LED Stand Black

1114

7

12

8

13 10

18

3

24

19

23

22

2

1

15

9

5

4

16

6

20

21

17

Rev. 2 - 3/27/2015


